7 BB

No. |U8 Code Model |EN name Qty/vehicle
1 602006-0026 AT110 |grip 2
2 313001-0008 AT110 |Multi-functional switch 1
3 602001-0019 AT110 ([handlebar 670*111 @5 1
4 602017-0006-02 AT110 |padding 127*74*43 1
5 313003-0011-02 AT110 |stop switch 1
6 602014-0036 AT110 (throttle cable 600/72 1
7 602011-0008-02 AT110 |accelerator 1
8 906003-0002 AT110 |plastic belt 5¥200mm 2
9 602015-0003 AT110 |choke cable 600/50 1
10 |903004-0009 AT110 |split washer ©2.5*6*0.3 1
11 |903020-0025 AT110 |screw M4*20 1




B-

5 -

1-2 1
‘ Il |' s ‘ |
LY SRR e
6
¢ g T TNv
DEEEY

No. |U8 Code Model |EN name Qty/vehicle
1 404000-0147 AT110 |front brake assy L=460+450%*2 1
1 404000-0147-02 AT110 |front brake assy L=460+440*2(1.1 1
1-1 [404007-0011 AT110 |front brake pad 2
1-2 |404008-0011 AT110 |front brake bracket 2
1-3 |404002-0016 AT110 |right brake lever 1
1-4 (404011-0014 AT110 |front brake switch 1
1-4 |404011-0022 AT110 |front brake switch for new front b 1
1-5 [404003-0007 AT110 |Front brake upper cylinder 1
1-6 |404005-0020 AT110 |Front brake oil pipe L=460+440%*2 1
1-7 [404006-0008 AT110 |Front brake lower cylinder 1
1-8 |404011-0009 AT110 (front brake lock tab/bracket 1
1-9 (404011-0010 AT110 |front park lock kit 1
2 903019-0012-02 AT110 |flange bolt M8*16 4

903019-0012-03 AT110 |flange bolt M8*16(1.1.24") 4
3 903018-0003-02 AT110 |flange bolt M6*12 2
3 903018-0003-03 AT110 (flange bolt M6*12(1.1.24~) 2




4 903018-0011 AT110 |flange bolt M8*35 1
4  |903018-0011-02 AT110 |flange bolt M8*35(1.1.24~) 1
5 903007-0004-02 AT110 |flange lock nut M8 1
5 903007-0005 AT110 |flange lock nut M8(1.1.24~) 1
6 405010-0002 AT110 |rear brake oil pipe clamp 2
‘ 1-9
1-8
&4 ,
R 1-4
1-5
I = " .
T~
e *
g 2q 4
- 2 0 3
& % 3 5 X g s

No. [U8 Code Model |EN name Qty/vehicle
1 405000-0123 AT110 |rear brake assy L=1320 1
1 405000-0123-02 AT110 |rear brake assy L=1320(1.1.24~) 1
1-1 |[404002-0015 AT110 |left brake lever 1
1-2 |405008-0007 AT110 |rear brake pad 1
1-3 |405009-0011 AT110 |rear brake bracket 1
1-4 1405012-0009 AT110 |rear brake switch 1
1-4 (404011-0022 AT110 |rear brake switch for new rear brz 1




1-5 |405007-0014 AT110 |rear brake lower cylinder 1
1-6 [405006-0022 AT110 |front brake oil pipe assy. L=1320m 1
1-7 |[405004-0011 AT110 |rear brake upper cylinder 1
1-8 |405012-0008 AT110 |rear brake lock tab/bracket 1
1-9 |405012-0005 AT110 |rear park lock kit 1
2 903019-0014-02 AT110 |flange bolt M8*25 2

903019-0014-03 AT110 |flange bolt M8*25(1.1.24~) 2
3 903001-0003 AT110 [spring washer ®8*13*2 2
3 903001-0003-02 AT110 |spring washer ®8*13*2(1.1.24~) 2
4 903002-0004-02 AT110 (flat washer ®8*16*1.5 2
4 903002-0004-03 AT110 (flat washer ®8*16*1.5(1.1.24~) 2

“a
"4

—& ©

BTSN B




No. |U8 Code Model |EN name Qty/vehicle
1 501000-0094 AT110 |front fork L=265 ®5.5 2
2 903018-0032 AT110 |flange bolt M10*40*1.25 4
2 903018-0032-02 AT110 |flange bolt M10*40*1.25(1.1.24~ 4
3 903007-0006 AT110 |flange lock nut M10*1.25 4
3 903007-0006-02 AT110 |flange lock nut M10*1.25(1.1.24" 4
b ERashis
No. |U8 Code Model |EN name Qty/vehicle




1 566000-0013-02 AT110 |Steering column orange L523 1
1 566000-0013-01 AT110 |Steering column black L523 1
2 902002-0031 AT110 (busher '®15*29*H20+d21+H17 2
3 903008-0009 AT110 |slotted nut M10*1.25 1
3 903008-0009-02 AT110 |slotted nut M10*1.25(1.1.24~) 1
4 904002-0004-02 AT110 |cotter pin 3*20 1
4 904002-0004-03 AT110 |cotter pin 3%20(1.1.24~) 1
5 903013-0022-02 AT110 |screw M8%*35 4
5 903013-0022-03 AT110 |screw M8%35(1.1.24~) 4
6 601003-0023 AT110 |upper raiser 2
7 903017-0011 AT110 |flange bolt M10*30*1.5 S14 2
7 903017-0011-02 AT110 (flange bolt M10*30*1.5 S14 2
8 601004-0028 AT110 |lower raiser 2
9 603001-0006 AT110 |steeringlinkage assy L=170 M10 2
10 |903018-0015 AT110 (flange bolt M8*55 2
10 |903018-0015-03 AT110 (flange bolt M8*55(1.1.24~) 2
11 603004-0003 AT110 |steering raiser H20.5*39.5 2
13 |903007-0006 AT110 |flange lock nut M10*1.25 2
13 903007-0006-02 AT110 |flange lock nut M10*1.25(1.1.24 2
14 |903007-0007 AT110 |flange lock nut M10*1.5 2
14 |903007-0007-03 AT110 (flange lock nut M10*1.5(1.1.24 2
15 |568000-0001-02 AT110 |cableclip 1
16 |903003-0003 AT110 |washer ®©15*21 2
17 |908004-0003 AT110 |plug ®10*d15*14 1
18 |903001-0005 AT110 |washer ©10.5*%16*3 2




18 |903001-0005-02 AT110 |washer ©10.5*%16*3(1.1.24~) 2
19 |903002-0008-02 AT110 |washer ®10*20*2 1
19 |903002-0008-03 AT110 |washer ®10%20*2(1.1.24~) 1
20 |904002-0002-02 AT110 |cotter pin 2.5*24 4
20 |904002-0002-03 AT110 |cotter pin 2.5%24(1.1.24~) 4
. 1|o 8| i
ao—14 e
—13 g ’
1 T
b 4 g
aj?‘ = | 2
o p |
FIE 459D
No. [U8 Code Model |[EN name Qty/vehicle
1 401006-0030 AT110 |fronttire AT19*7.0-8 2
2 401003-0008 AT110 |front hub assy 2
3 401000-0058 AT110 |front rim 8*5.5AT-4/88 2
4 404001-0014 AT110 [front brake disc ®40.4*®110 2
5 903008-0011 AT110 |slotted nut M14*1.5*H18 2
5 903008-0011-02 AT110 |slotted nut M14*1.5*%H18(1.1.24" 2




6 904002-0004-02 AT110 |cotter pin 3*20 2
6 904002-0004-03 AT110 |cotter pin 3%20(1.1.24~) 2
7 401011-0001 AT110 |hub cover 2
8 903014-0001 AT110 |screw M6*16 8
8 903014-0001-03 AT110 |screw M6*16(1.1.24~) 8
9 903007-0004-02 AT110 |flange lock nut M8 8
9 903007-0005 AT110 |flange lock nut M8(1.1.24~) 8
10 |603002-0009 AT110 |left knuckle 1
11 |603002-0010 AT110 |right knuckle 1
12 |903002-0013-02 AT110 (flat washer P15*30%*2.5 2
12 {903002-0013-03 AT110 (flat washer ®15*30%2.5(1.1.24~) 2
13 |904002-0002-02 AT110 |cotter pin 2.5%24 2
13 |904002-0002-03 AT110 |cotter pin 2.5%24(1.1.24~) 2
14 |903002-0008-02 AT110 (flat washer ®10*20*2 2
14 [903002-0008-03 AT110 (flat washer ®10*20*2(1.1.24~) 2
15 [401012-0007L AT110 |left front wheel assy 2
15 |401012-0007R AT110 |right front wheel assy 2




R %t /5 X

No. |U8 Code Model |EN name Qty/vehicle
1 402006-0020 AT110 |reartire AT18*9.5-8 2
2 904002-0006-02 AT110 |cotter pin 4*28 2
2 904002-0006-03 AT110 |cotter pin 4*28(1.1.24~) 2
3 402000-0064 AT110 (rear rim 8*7.0AT-4/110 2
4 401011-0001 AT110 |hub cover 2
5 903008-0030 AT110 |nut M16*1.5*H18 2
5 903008-0030-02 AT110 |nut M16*1.5%H18(1.1.24~) 2
6 903002-0014 AT110 (flat washer ®17*48*3 2
6 903002-0014-02 AT110 (flat washer ®17*48*3(1.1.24~) 2
7 903007-0006 AT110 |flange locknut M10*1.25 8
7 903007-0006-02 AT110 (flange locknut M10*1.25(1.1.24~] 8
8 402008-0008L AT110 |left rear wheel assy 2
8 402008-0008R AT110 |right rear wheel assy 2




11

ZFEZELEBKR
No. |U8 Code Model |EN name Qty/vehicle
1 561000-0039-02 AT110 |frame assy orange 1
1 561000-0039-01 AT110 |frame assy black 1
2 568000-0003 AT110 |engine lifting hanger 1
3 568000-0005 AT110 (right engine lifting hanger 54*34] 1
4 903020-0030 AT110 |flange bolt kit M8*16 4
4 903020-0030-02 AT110 |flange bolt kit M8*16(1.1.24~) 4
5 908004-0003 AT110 |plug ®12*P15*14 2
6 909010-0008 AT110 |EVA 82*65*4 3
7 903007-0004-02 AT110 |flange lock nut M8 4
7 903007-0005 AT110 |[flange lock nut M8(1.1.24~) 4
8 908007-0015 AT110 |plug ®14*P19*17 2
9 568000-0070 AT110 |right front mounting plate 56*30 1
10 |704000-0012 AT110 |front guard 203*112 1
11 |{903018-0023 AT110 (flange bolt M8*110 J390019 1
12 |903018-0022 AT110 |flange bolt M8*105 J390017 1




13 |568000-0069 AT110 |left front mounting plate 56*30*3 1
14 [568000-0071 AT110 |supportrebar L334 1
15 [903018-0003-02 AT110 |flange bolt M6*12 2
15 [903018-0003-03 AT110 |flange bolt M6*12(1.1.24") 2
16 [903019-0013-02 AT110 |flange bolt M8%*20 4
16 [903019-0013-03 AT110 |flange bolt M8*20(1.1.24~) 4
17 |903001-0002-02 AT110 |spring washer ®6 2
17 [{903001-0002-03 AT110 (spring washer ®6(1.1.24~) 2
18 [903007-0005 AT110 |flange lock nut M8 90309-KV8-84 2
19 |903007-0002-02 AT110 |flange lock nut M6 2
19 |903007-0002-03 AT110 |flange lock nut M6(1.1.24~) 2
—3 — 3
9 —10
6 —n
8v . o 81
d% - S
' 5 5 . v REe? lb sl
- —T 80— ——@ M 8
E~ ® 5 5 )
QO .
= =
TEEEMX
No. (U8 Code Model |[EN name Qty/vehicle
1 565000-0065-01 AT110 |left lower rockerarm orange 257* 1




1 565000-0065-02 AT110 |left lower rockerarm black 257*1 1
2 565000-0066-01 AT110 |right lower rockerarm orange 25 1
2 565000-0066-02 AT110 |right lower rockerarm black 257%*] 1
3 903018-0035 AT110 |flange bolt M10*70%*1.25 4
3 903018-0035-02 AT110 |flange bolt M10*70*1.25(1.1.24~ 4
4 908007-0006 AT110 [sealing cover ®10*35*H8+®P27.5 8
5 902002-0029 AT110 ([bushing ®16*27*14+®23+H11 P| 8
6 902001-0026 AT110 (steel bushing ©10.2*16*H46 4
7 903007-0006 AT110 |flange lock nut M10*1.25 4
7 903007-0006-02 AT110 |flange lock nut M10*1.25(1.1.24" 4
8 603003-0011 AT110 |linkage ball 2
8-1 |[603005-0009 AT110 |nut M10*1.25*H9 2
9 €90004-00690 AT110 |left lower rocker arm assy 1
9 C90004-0069B AT110 |left lower rocker arm assy black 1
10 | C90004-00700 AT110 |right lower rocker arm assy 1
10 |C90004-00708B AT110 |right lower rocker arm assy black 1
11  |904002-0002-02 AT110 |cotter pin2.5*24 2
11 |904002-0002-03 AT110 |cotter pin 2.5%24(1.1.24~) 2




1 B —=
b i
- ®
HEERR ~©

No. |U8 Code Model |EN name Qty/vehicle
1 565000-0064-01 AT110 |right upper rockerarm orange 163 1

1 565000-0064-02 AT110 |right upper rockerarm black 163* 1

2 565000-0063-01 AT110 |left upper rockerarm orange 163* 1

2 565000-0063-02 AT110 |left upper rockerarm black 163*1] 1

3 901001-0005 AT110 (flange axle ®10*185*M10*1.25n] 2

4 908007-0006 AT110 (sealing cover ®10*35*H8+®27.5 4

5 902002-0038 AT110 (plastic bushing ®16*27*H23+P2 4

6 902001-0040 AT110 |steel bushing ®10.5*16*H163 2

7 903007-0006 AT110 |flange lock nut M10*1.25 2

7 903007-0006-02 AT110 |flange lock nut M10*1.25(1.1.24"] 2

8 603003-0011 AT110 |linkage ball 2

8-1 |[603005-0009 AT110 |nut M10*1.25*H9 2

9 C90004-00680 AT110 |right upper rocker arm assy 1

9 C90004-0068B AT110 |right upper rocker arm assy black 1

10 |C90004-00670 AT110 |left upper rocker arm assy 1

10 |C90004-0067B AT110 |left upper rocker arm assy black 1

11  |904002-0002-02 AT110 |cotter pin2.5%24 2

11  |904002-0002-03 AT110 |cotter pin 2.5%24(1.1.24~) 2




FEXBA i
No. |[U8 Code Model |EN name Qty/vehicle
1 563000-0014-01 AT110 |Rear fork 289*200*56 1
1 563000-0030-01 AT110 |Rear fork L=289(1.1.24~) 1
2 902001-0053 AT110 (spacer bush ©12.3*%24*29 2
3 908007-0007 AT110 (sealing cover ®12*35*H8+®P27.5 2
4 903015-0005 AT110 |screw M8%*16 4
4 903015-0005-02 AT110 |screw M8%*16(1.1.24~) 4
5 568000-0010 AT110 |chain cover mounting plate 57*2( 1
6 901003-0007 AT110 [inner lining pipe ®12.5*19*L143 1
7 908004-0002 AT110 (chain support plug ®9*16*H14 2
8 568000-0004 AT110 |chain support assy 1
9 903018-0003-02 AT110 |flange bolt M6*12 2
9 903018-0003-03 AT110 |flange bolt M6*12(1.1.24~) 2
10 |903005-0007-02 AT110 |flange nut M8 4




10 [903005-0007-03 AT110 (flange nut M8(1.1.24~) 4
11 [203003-0009 AT110 (chain ajuster P13*M8*85 2
12 [203000-0086 AT110 |chain 420H 86L 1
12-1 {203001-0002 AT110 |chain joint 420H 1
13 (901001-0022 AT110 (flange axle ®12*236*M12*1.25n] 1
14 |903007-0008 AT110 |flange lock nut M12*1.25 1
14 |903007-0008-02 AT110 |flange lock nut M12*1.25(1.1.24"] 1
15 |203004-0024 AT110 (chain guide slider ®30.5*43*H3§ 1
16 |203004-0027 AT110 |chain cover 1
17 |903001-0003 AT110 |spring washer ®8*13*2 2
17 |903001-0003-02 AT110 (spring washer ®8*13*2(1.1.24"~) 2
18 [903002-0004-02 AT110 ([bush ®8*16*1.5 2
18 [903002-0004-03 AT110 (bush ®8*16*1.5(1.1.24") 2
19 |405010-0001 AT110 (rear brake oil pipe clamp ®10 1
20 |{903019-0003 AT110 |(flange bolt M6*16 1
20 |903019-0003-02 AT110 (flange bolt M6*16(1.1.24~) 1
21 | C90004-0086 AT110 |[fork kit 1
22 |903007-0002-02 AT110 |nut M6 1
22 |903007-0002-03 AT110 |nut M6(1.1.24%) 1




&
No. |U8 Code Model |EN name Qty/vehicle
1 502000-0049 AT110 |rear shock L=265 ®8 1
2 903018-0032 AT110 |flange bolt M10*40*1.25 2
2 903018-0032-02 AT110 |flange bolt M10*40%*1.25(1.1.24 2
3 903007-0006 AT110 |nut M10*1.25 2
3 903007-0006-02 AT110 |nut M10*1.25(1.1.24~) 2
—2
S —3
N - > Soi—4
REER, 13-
IR
No. |[U8 Code Model |EN name Qty/vehicle
1 H01000-0010 AT110 |Engine assy 1
2 201001-0002 AT110 |hand-gear shift lever 260*35*30 1
3 903001-0003 AT110 |washer ®8*13*2 2




3 903001-0003-02 AT110 |washer ®8*13*2(1.1.24~) 2
4 903002-0004-02 AT110 (washer P8*16*1.5 2
4 903002-0004-03 AT110 [washer ®8*16*1.5(1.1.24~) 2
5 903019-0013-02 AT110 (bolt M8*20 2
5 903019-0013-03 AT110 (bolt M8%*20(1.1.24~) 2
No. |U8 Code Model |EN name Qty/vehicle
1 505001-0011 AT110 (rear axle L=715*M16*1.5 1
2 205003-0004 AT110 |chain pulley seat 2
3 205001-0004 AT110 (rear sprocket 420/37 1
4 903019-0012-02 AT110 (flange bolt M8%*16 8
4 903019-0012-03 AT110 (flange bolt M8%*16(1.1.24~) 8
5 903008-0016 AT110 |nut M27*1.5*H10 4
6 402003-0021 AT110 |rear hub M10*30*1.25 2
7 903019-0025 AT110 (flange bolt M12*30*1.25 4




7 903019-0025-02 AT110 |flange bolt M12*30*1.25(1.1.24~ 4
8 903007-0008 AT110 |flange lock nut M12*1.25 4
8 903007-0008-02 AT110 |flange lock nut M12*1.25(1.1.24"] 4
9 903001-0003 AT110 (spring washer ®8*13*2 4
9 903001-0003-02 AT110 (spring washer ®8*13%*2(1.1.24") 4
10 |405001-0012 AT110 |rear brake disc ®48.4*180 1
11 [908001-0010 AT110 |oil seal 55*35*8 2
12 |907001-0010 AT110 |bearing 6006RS 2
13 [901003-0009 AT110 [inner lining pipe P31*35*L88 1
14 [564000-0002 AT110 |rear axle 1
15 C90004-0025 AT110 |rear axle assy 1
16 |903001-0006 AT110 (spring washer ®12*20%*3 2
16 |903001-0006-02 AT110 |spring washer ®12*20*3(1.1.24" 2

®»—5
o —>5




=’

i 25 281
No. |[U8 Code Model |EN name Qty/vehicle
1 102000-0105 AT110 |carburetor 1
2 105000-0028-02 AT110 |air filter 1
2-1 [105001-0009 AT110 |top cover 1
2-2 (105001-0010 AT110 |SHELL 1
2-3 |105002-0016 AT110 |FILTER ELEMENT 1
3 906002-0009 AT110 (pipeclamp @12 1
4 908007-0056 AT110 |SCOOP CAP SET 25*25 2
5 903019-0003 AT110 |(bolt M6*16 2
5 903019-0003-02 AT110 (bolt M6*16(1.1.24~) 2

HE

%%'E‘ﬁ\ ﬁt




No. |U8 Code Model |EN name Qty/vehicle
1 106002-0031 AT110 [muffler 1
2 106001-0078 AT110 |muffler pipe 1
2 106001-0078-02 AT110 |muffler pipe(1.1.24~) 1
2-1 |106003-0002 AT110 |gasket $24*33*5.5 1
2-2  {106004-0001 AT110 [muffler clamp 36-39 1
2-3  |106006-0042 AT110 [muffler hoop ¢28.05*34.85*35 1
3 903007-0002-02 AT110 |flange lock nut M6 2
3 903007-0002-03 AT110 (flange lock nut M6(1.1.24~) 2
4 903019-0013-02 AT110 (flange bolt M8%*20 1
4 903019-0013-03 AT110 (flange bolt M8%*20(1.1.24~) 1
5 903007-0004-02 AT110 |nut M8 1
5 903007-0005 AT110 |[nut M8(1.1.24~) 1




No. |U8 Code Model |EN name Qty/vehicle
1 309001-0138 AT110 |main cable 1
1 |309001-0138-02 AT110 |main cable(1.1.24~) 1
2 302001-0007-02 AT110 |stabilized rectifier 1
3 314001-0003-03 AT110 |electric lock 1
3 |314001-0003-04 AT110 |electric lock(1.1.24™) 1
4 312001-0040 AT110 |battery MF12V5-1A 12V5AH 113 1
5 903018-0005-02 AT110 |flange bolt M6*20 1
5 903018-0005-03 AT110 |flange bolt M6*20(1.1.24~) 1
6 306001-0017 AT110 |ignition coil 1
7 301001-0001 AT110 |relay 1
8 308002-0005 AT110 |rear light 1
8 308002-0005-02 AT110 |rear light(1.1.24~) 1
9 908003-0002 AT110 |washer ®©5.5*%14.5%2 2
10 |303001-0007-03 AT110 |CDI 1
11 |903018-0003-02 AT110 |flange bolt M6*12 1
11 |903018-0003-03 AT110 |flange bolt M6*12(1.1.24~) 1
12 [308001-0025 AT110 |right front light 1
12 [308001-0025-04 AT110 |[right front light(1.1.24~) 1
13 |308001-0024 AT110 |left front light 1
13 |[308001-0024-04 AT110 |left front light(1.1.24~) 1




14 308004-0001 AT110 |neutral indicator 1
15 308004-0002 AT110 |reverse indicator 1
16 |316001-0009-02 AT110 |remote controller 59*43*22 1
17 908007-0021 AT110 |Battery guard tape 1
18 |903002-0002-02 AT110 |spring washer P6*18*1.5 2
18 |903002-0002-03 AT110 (spring washer ®6¥18*1.5(1.1.241 2
19 |903006-0001-02 AT110 |flange nut M5 2
19 |903006-0001-03 AT110 (flange nut M5(1.1.24~) 2
-
A id # ‘
=t 6
1 7
w
2 6
+—T 7T
3 [ -] 5—eo
+—F +—T
3 (=] 5—o
=>—6
G
e '
1 0—5/ s "’ L
s F6 e AR, L
No. |U8 Code Model |EN name Qty/vehicle
1 805002-0014 AT110 |fueltank 4.5L 1
2 805003-0010 AT110 |fuel tank cap 1
3 103003-0001 AT110 |oil cooler bush ®6.5*9*10+®20* 2




4 903019-0006 AT110 |bolt M6*25 4
4 903019-0006-02 AT110 |(bolt M6*25(1.1.24~) 4
5 903002-0002-02 AT110 (washer ®6*18*1.5 3
5 903002-0002-03 AT110 |washer ®6*18*1.5(1.1.24~) 3
6 906002-0001 AT110 |clip ®7.5 6
7 108001-0002 AT110 |fuel filter 1
8 903006-0002-02 AT110 |flange nut M6 1
8 903006-0002-03 AT110 (flange nut M6(1.1.24~) 1
9 805004-0007 AT110 (tank switch 1
10 [903013-0006-02 AT110 (screw M6*16 1
10 [903013-0006-03 AT110 |screw M6*16(1.1.24) 1
11  |{909010-0021 AT110 (Heat insulation film 170%273*2m 1

9
5 V 1
7 &
\\ 8
18— [ee

- 10
20 {4
21— 13 eed

] = L X X X K X ¥ ¥ J s
19 LN} bbb ddéd ocococococococo

p— bbbdbbddd
“ 11 q 9 A ITIT T YY Y

H el AH- 24 b 12 S AT e a9 N9N8NeN8e 9




28 17 = B

h LLiI 31 L1l

C B B B N

No. [U8 Code Model |[EN name Qty/vehicle
1 803002-0012W AT110 |front cover white 1
1 803002-0012-02B AT110 |front cover black 1
2 803002-0013 AT110 |rear cover black 1
3 803002-0016 AT110 |head cover black 1
4 903008-0018 AT110 |nut ST4.811*17*0.8 2
5 803002-0015 AT110 |right plastic white 1
5 803002-0015-02 AT110 |right plastic black 1
6 903006-0002-02 AT110 |flange lock nut M6 19
6 903006-0002-03 AT110 |flange lock nut M6(1.1.24~) 19
7 803002-0014 AT110 |left plastic white 1
7 803002-0014-02 AT110 |left plastic black 1
8 803002-0017 AT110 |left footpeg black 1
9 803002-0018 AT110 [right footpeg black 1
10 |701000-0036-02 AT110 |seat 1
11  |903010-0005-02 AT110 |screw ST4.2*16 2
11 |903010-0005-03 AT110 |screw ST4.2*16(1.1.24~) 2
12 {903010-0004-02 AT110 |screw ST4.2*12 8
12 |903010-0004-03 AT110 (screw ST4.2*12(1.1.24~) 8
13 |903012-0007-02 AT110 |screw TM6*16 35
13 |903012-0007-03 AT110 |screw TM6*16(1.1.24~) 35
14 (908003-0002 AT110 ([rubber washer ®5.5%¥15*2 38
15 |568000-0068 AT110 |seat front limit bracket 188*20*2 1




16 [315003-0001 AT110 |CDI bracket 2
17 |315003-0004 AT110 |CDlI support plate 27.5%21*1.5 2
18 ]903012-0003-02 AT110 |screw TM5*16 2
18 ]903012-0003-03 AT110 |screw TM5*16(1.1.24") 2
19 |903006-0001-02 AT110 |flange nut M5 2
19 |903006-0001-03 AT110 |flange nut M5(1.1.24") 2
20 |903008-0020-2 AT110 |Clip nut M6 20*16*1.0 1
20 |903008-0020-03 AT110 |Clip nut M6 20*16*1.0(1.1.24") 1
21 |903012-0008-02 AT110 |screw TM6*20 3
21 |903012-0008-03 AT110 |screw TM6*20(1.1.24~) 3
22 |905001-0003 AT110 |rivet $3.5%12 4
23 |902001-0119 AT110 ([busher ®6.2*8.2*H5 1
4
WARNING!!
m m Warranty VOID if CDI Tampered
Warning! Your vehicle Warranty may be void if this CDI
P'::'s:r:‘:':;t::;‘:‘:;“::QJ:::"’" device is tampered and you may be subject to
reverse gear. civil penalty up to $4,619 for each engine or
Fa:::::stt:odohis:fl:i?:r:r:: in piece of equipment in violation per US EPA 42
transmluslonpand may void any U.5.C. 7522(a)(3)(A) and (B).
and all warranty. BT
024 2 KEFERIRI EPA
o
Plasse remave cloar B wom Ovcais s p0r | 5
No. |[U8 Code Model |EN name Qty/vehicle
1 804002-0091 AT110 |sticker 1




1-1 [804002-0090 AT110 |pad cover 1
2 802013-0047 AT110 |safety sticker 70*40mm 1
3 909006-0004 AT110 |safety sticker 1
4 909006-0024 AT110 |safety sticker 70*40mm 1
5 802013-0081 AT110 |safety sticker 80*20mm 1
6 804019-0078 AT110 |safety sticker 55*30mm 1
2 2
| P
@ ‘|—1 'J-,_U ®
() e, et ()
] |
i|3 ! s s ! 3

)

||

o

5185 10 L

No. [U8 Code Model |[EN name Qty/vehicle

1 568000-0065 AT110 |side reflector fixing plate 91*20+] 4
2 308006-0011 AT110 (front reflector P58 DOT 2
3 308006-0012 AT110 |rear reflector ®58 DOT 2
4 308006-0010 AT110 |rear centrual reflector 90*30*20 1
5 903019-0012-02 AT110 |bolt M8%*16 2
5 903019-0012-03 AT110 |bolt M8*16(1.1.24~) 2




6 903006-0001-02 AT110 |nut M5 1
6 903006-0001-03 AT110 |nut M5(1.1.24%) 2
7 568000-0066 AT110 |rear reflector fixing plate 1
8 903019-0011-02 AT110 |flange bolt M8*12 2
8 903019-0011-03 AT110 |flange bolt M8*12(1.1.24~) 2
9 308006-0024 AT110 |reflector 88.5%34.5%22 1
10 |908007-0072 AT110 |clamp @18 1




